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Declaration

BTL represents to the client that testing is done in accordance with standard procedures as applicable
and that test instruments used has been calibrated with standards traceable to international
standard(s) and/or national standard(s).

BTL's reports apply only to the specific samples tested under conditions. It is manufacture’s
responsibility to ensure that additional production units of this model are manufactured with the
identical electrical and mechanical components. BTL assumes no responsibility for the data provided
by the customer, any statements, inferences or generalizations drawn by the customer or others from
the reports issued by BTL.

The report must not be used by the client to claim product certification, approval, or endorsement by
A2LA or any agency of the U.S. Government.

This report is the confidential property of the client. As a mutual protection to the clients, the public
and ourselves, the test report shall not be reproduced, except in full, without our written approval.

BTL’s laboratory quality assurance procedures are in compliance with the ISO/IEC 17025: 2017
requirements, and accredited by the conformity assessment authorities listed in this test report.

BTL is not responsible for the sampling stage, so the results only apply to the sample as received.

The information, data and test plan are provided by manufacturer which may affect the validity of
results, so it is manufacturer’s responsibility to ensure that the apparatus meets the essential
requirements of applied standards and in all the possible configurations as representative of its
intended use.

Limitation

For the use of the authority's logo is limited unless the Test Standard(s)/Scope(s)/Item(s) mentioned in
this test report is (are) included in the conformity assessment authorities acceptance respective.

Please note that the measurement uncertainty is provided for informational purpose only and are not
use in determining the Pass/Fail results.
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REPORT ISSUED HISTORY

Report No. Version Description Issued Date Note

This is a supplementary report to the
original test report (BTL-FCCP-4-
2404C168). The changes are shown in
BTL-FCCP-4-2412C414 ROO below table so the radiated emissions are Mar. 13, 2025 Valid
retested and recorded in the report, the
original test results please refer to original

report.
No. Workstream Change Description Updates / Notes
1 Hardware- KAVX Solution#3 Matching change + cutting tuning trace +
LTE Antenna implementing adding tunning trace
Hardware- . Add SAW fi_Iter to GNSS, betvyeen
2 GNSS Filter GNSS Filter module pin and passive tuning
components
3 Hardware- ME310G1WWO05R060400 Add EMI filter 120 R to modem supply
Modem Supply Filter supply filtering pins
Hardware- Thermal relief for SMD pads Modified copper GND for thermal relief
GND Copper on copper GND when connecting to SMD pads
Hardware Version V0.6 to V0.7 V0.6 to V0.7
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Report No.: BTL-FCCP-4-2412C414

1. APPLICABLE STANDARDS

The following reference test guidance is not within the scope of accreditation of A2LA:
ANSI C63.26-2015
FCC KDB 971168 D01 Power Meas License Digital Systems v03r01

2. SUMMARY OF TEST RESULTS

Test procedures according to the technical standard(s):

FCC Part 90 Subpart S & Part 2

Standard(s) Section Test Item Judgment Remark
2.1046 & 90.635 (b) Effective Radiated Power PASS Note(1)
2.1049 & 90.209 Occupied Bandwidth PASS Note(1)
2.1053 & 90.669 Conducted Spurious Emissions PASS Note(1)

2.1053 & 90.669 Radiated Spurious Emissions PASS | -
2.1053 & 90.691 Mask Measurements PASS Note(1)
- Peak To Average Ratio PASS Note(1)
2.1055 & 90.213 Frequency Stability PASS Note(1)

Note:
1. The RF module of this LTE Cat-M1 Tracker has been tested and certified. Please refer to the module report

as listed in the below table for the test results of the RF module.

RF Module Modu_le Report Number Standard
Function

47 CFR FCC Part 22 RSS-132 Issue 3
GSM 60356613 003 47 CFR FCC Part 24 RSS-133 Issue 6
47 CFR FCC Part 2 RSS-Gen Issue 5
47 CFR FCC Part 22 RSS-132 Issue 3
Model: 47 CFR FCC Part 24 RSS-133 Issue 6
ME310G1-WW 60356613 002 47 CFR FCC Part 27 RSS-130 Issue 2
47 CFR FCC Part 90 RSS-139 Issue 3
FCC ID: LTE 47 CFR FCC Part 2 RSS-Gen Issue 5
RI7TME310G1WW 47 CFR FCC Part 22 RSS-132 Issue 3
47 CFR FCC Part 24 RSS-133 Issue 6
60356613 001 47 CFR FCC Part 27 RSS-130 Issue 2
47 CFR FCC Part 90 RSS-139 Issue 3
47 CFR FCC Part 2 RSS-Gen Issue 5

1) The band 26 antenna gain of LTE Cat-M1 Tracker was smaller than that of module, so output power and
ERP refer to module test report. Thus, only the radiated spurious emissions was evaluated and recorded

in this report. For the test results of all other test items please refer to above module test report.
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2. Table for Filed Antenna:

% ethertronics'| 1047951004796 |  PcB N/A 16 | LTE Band 26

AN ZX)C GROUP COMPANY

1) The antenna gain is provided by the manufacturer.
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2.1 TEST FACILITY

The test facilities used to collect the test data in this report is at the location of:
1# Room 108-116, 309-310, Building 2, No.1, Yile Road, Songshan Lake Zone, Dongguan City,

Guangdong, People’s Republic of China.

2# 1-2/F, 4/F, Building A, 1-2/F, Building B, 3/F, Building C, No.3, Jinshagang 1st Road, Dalang Town,

Dongguan City, Guangdong People’s Republic of China.
BTL's Registration Number for FCC: 747969
BTL's Designation Number for FCC: CN1377

2.2 MEASUREMENT UNCERTAINTY

ISO/IEC 17025 requires that an estimate of the measurement uncertainties associated with the emissions
test results be included in the report. The measurement uncertainties given below are based on a 95%

confidence level (based on a coverage factor (k=2))
The BTL measurement uncertainty as below table:

A. Radiated Measurement:

Test Site Method Measurement Frequency Range U,(dB)
DG-CBO1 CISPR 9kHz ~ 30MHz 2.36
Test Site Method Measurement Frequency Range : ?tv U,(dB)
30MHz ~ 200MHz Y 4.40
DG-CB03 30MHz ~ 200MHz H 3.62
3 CISPR
(3m) 200MHz ~ 1,000MHz v | 458
200MHz ~ 1,000MHz H 3.98
Test Site Method Measurement Frequency Range U,(dB)
(3m) 6GHz ~ 18GHz 4.62
Test Site Method Measurement Frequency Range l_'??tv u,(dB)
30MHz ~ 200MHz Y 4.70
3 CISPR
(3m) 200MHz ~ 1,000MHz vV | 492
200MHz ~ 1,000MHz H 4.54
Test Site Method Measurement Frequency Range U,(dB)
3 CISPR
(3m) 6GHz ~ 18GHz 5.14

Note: Unless specifically mentioned, the uncertainty of measurement has not been taken into account to

declare the compliance or non-compliance to the specification.
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2.3 TEST ENVIRONMENT CONDITIONS

Test ltem Temperature| Humidity | Test Voltage Tested By Test Date
Radiated Spurious Emissions o o
(9 kHz to 30 MHz) 26°C 47% AC 120V/60Hz |Hayden Chen| Jan. 08, 2025
Radiated Spurious Emissions o 170 Drew Tan Jan. 24, 2025-
(30 MHz to 1000 MHz) 28°C | 42-47% | AC 120V/60HZ | v o 704 | Feb. 11, 2025
Drew Tan
Radiated Spurious Emissions o 170 Calvin Wen | Jan. 26, 2025-
(Above 1000 MHz) 23°C 42-47% | AC 120V/60Hz Allen Tong Feb. 11, 2025
Young Zou
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3. GENERAL INFORMATION

3.1 GENERAL DESCRIPTION OF EUT

Equipment LTE Cat-M1 Tracker
1. Telit Cinterion
Brand Name 5> DeWALT
Test Model ATD551
LTE Cat-M1 Tracker(C1) will use Brand:DeWALT
PMN LTE Cat-M1 Tracker(S0) will use Brand:Telit Cinterion

LTE Cat-M1 Tracker(S1) will use Brand:Telit Cinterion
LTE Cat-M1 Tracker(C2)

Model Difference(s)

Logo, some mechanical parts color, label, accesorries are different.

Hardware Version

V0.7

Software Version

V03.05

Power Source

1# DC Voltage supplied from AC adapter.
Model: ADS-10LA-06 05010EPCU
2# Supplied from battery.

Power Rating

1# I/P: 100-240V ~ 50/60Hz MAX 0.3A O/P: 5V ===2.0A

2# DC 3.7V / 3000mAh

IMEI No. Radiated 350903789416261, 350903789452092
. LTE(eMTC) UL: QPSK,16QAM
oellEem 1Ee LTE(NB-loT) | UL: BPSK, QPSK

Note:

1. For a more detailed features description, please refer to the manufacturer’s specifications or the user's

manual.

2. Channel List:

LTE Band 26(eMTC)

rsremeneyD | SR [ o | GO | e | oeron
14 26697 814.7 8697 859.7
Low Range 3 26705 815.5 8705 860.5
5 26715 816.5 8715 861.5
Mid Range 1.4/3/5/10 26740 819 8740 864
1.4 26783 823.3 8783 868.3
High Range 3 26775 822.5 8775 867.5
5 26765 821.5 8765 866.5

LTE Band 26(NB-IoT)

rapeqerey 0 | i | [ EeReme] v | et
Low Range 200 26691 814.1 8691 859.1
Mid Range 200 26740 819.0 8740 864.0
High Range 200 26789 823.9 8789 868.9
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3.2 DESCRIPTION OF TEST MODES

Following mode(s) is (were) found to be the worst case(s) and selected for the final test.

LTE BAND 26 MODE

Test Item A(‘:Vhaelllr?r?é? Tested Channel B(ezttr:gl\r/\vrilgtlh Modulation Mode
Radiated | 26697 to 26783 26740 1.4MHz QPSK 1RB

Spurious | 26715 to 26765 26740 5MHz QPSK 1RB

Emissions 26740 26740 10MHz QPSK 1RB

Test Item Lol Tested Channel SUb.' carrier Modulation Mode

Channel Spacing(kHz)

Radiated | 26691 to 26789 26740 3.75 QPSK 1RB

Spurious

Emissions | 26691 to 26789 26740 15 QPSK 1RB
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3.3 BLOCK DIGRAM SHOWING THE CONFIGURATIONOFSYSTEMTESTED

Report No.: BTL-FCCP-4-2412C414

EUT

1 EUT
Adapter
AL 100-2400

2.4 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary accessories or support

units. The following support units or accessories were used to form a representative test configuration
during the tests.

Item Equipment Mfr/Brand Model/Type No. Series No.
Item Cable Type Shielded Type Ferrite Core Length
1 USB Cable YES NO 1m
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4. TEST RESULT

4.1 RADIATED SPURIOUS EMISSIONS MEASUREMENT

4.1.1 LIMIT

The power of any emission outside of theauthorized operating frequency ranges must be attenuated below
the transmitting power (P) by a factorof at least 43 + 10 log(P) dB. The emission limit equal to -13dBm.

E (dBpV/m) = EIRP (dBm) - 20 log D + 104.8; where D is the measurement distance in meters. The
emission limit equal to 82.26dBuV/m.

4.1.2 TEST PROCEDURES
The testing follows FCC KDB 971168 v03r01 Section 6.2 or ANSI C63.26-2015 Section 5.5.

1.

The EUT was placed on the top of a thickness 0.1 meter above the ground at a 3 meter semi-anechoic
chamber.

The EUT was set 3 meters from the receiving antenna mounted on the antenna tower.

During the measurement, the system simulator parameters were set to force the EUT transmitting at
maximum output power.

Start the test, rotate the table 360° to find the worst Angle, maintain the worst Angle, raise the antenna
to 1-4m to find the worst height, maintain the worst height, then rotate the table to determine the final
worst Angle, grab the spectrum diagram.

EUT shall be placed in accordance with X,Y,Z as required by Figure 5 in ANSI C63.26.

Repeat Step 5 above to find the worst placement. Test all bands according to the worst placement.
Then EIRP is then converted to field strength as follows in Equation

E (dBuV/m) = EIRP (dBm) - 20log(D) + 104.8; where D is the measurement distance (in the far field
region) in m.The emission limit equal to 82.26dBuV/m or 70.26dBuV/m or 55.26dBuV/m.
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4.1.3 TEST SETUP LAYOUT

Below 30MHz

Ground Plane
Insulation

Commuications I
Test Set Receiver

30MHz to 1000MHz

1
A
1-4 m
>
3m v
i, X
1m

. Ground Plane
Insulation

Commuications )
Test Set Receiver 1§ amp.
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Above 1GHz

Ground Plane

Insulation

Commuications
Test Set Receiver Amp.

4.1.4 TESTDEVIATION

No deviation.

4.1.5 TEST RESULTS (9KHZ TO 30MHZ)
Please refer to the APPENDIX A.

4.1.6 TEST RESULTS (30MHZ TO 1000MHZ)
Please refer to the APPENDIX B.

4.1.7 TEST RESULTS (ABOVE 1000MHZ)
Please refer to the APPENDIX C.
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5. LIST OF MEASUREMENT EQUIPMENTS

Radiated Emissions - 9 kHz to 30 MHz

Item Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 Active Loop Antenna Schwarzbeck |FMZB 1513-60B| 1513-60 B-034 Mar. 30, 2025
. ) Dec. 22, 2024
2 MXE EMI Receiver Keysight N9038A MY56400091 Dec. 06, 2025
RW4950-3.8A-N
3 Cable N/A MSM-1.5 N/A Nov. 12, 2025
4 Cable N/A HMRAGO-NMNM N/A Nov. 12, 2025
EZ-EMC
5 | Measurement Software Farad Ver NB-03A1-01 N/A N/A
6 966 Chamber room ETS 9*6*6 N/A May 16, 2025
7 wideband radio R&S CMWS500 152372 Dec. 06, 2025
communication tester
Radiated Emissions - 30 MHz to 1 GHz_CBO03
Item Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 Trilog-Broadband Schwarzbeck VULB9168 587 May 12, 2025
Antenna
2 Attenuator SHX TS2-6-6-A 240124196 May 12, 2025
" EMC
3 Preamplifier INSTRUMENT EMC001330 980998 May 31, 2025
4 Cable RegalWay LMRfllozo;:lnMNM N/A Jun. 06, 2025
5 Cable RegalWay LMR4(_)gr'nNMNM N/A Jun. 06, 2025
6 Cable RegalWay LMRL}goémMNM N/A Jun. 06, 2025
7 MXE EMI Receiver KEYSIGHT N9038B MY62210123 Oct. 29, 2025
8 Attenuator Talent Microwave | TA10A2-S-18 N/A N/A
9 Positioning Controller MF MF-7802 N/A N/A
EZ-EMC
10 | Measurement Software Farad Ver NB-03A1-01 N/A N/A
11 966 Chamber room CM 9*6*6 N/A May 16, 2025
12 | Broadband double Regalway RW10180-N 1911004 N/A
ridged horn antenna
13 wideband radio R&S CMW500 152372 Dec. 06, 2025
communication tester
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Radiated Emissions - 30 MHz to 1 GHz_SSL-CB01
Item Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 Trilog-Broadband Schwarzbeck VULB9168 01269 May 18, 2025
Antenna
2 Attenuator EMCI EMCI-N-6-06 AN-N0697 May 18, 2025
3 MXE EMI Receiver Keysight N9O038A MY59050118 Jun. 28, 2025
o EMC

4 Preamplifier INSTRUMENT EMCO001330 980825 Jan. 10, 2026
EMC EMCCFD400-N

5 Cable INSTRUMENT M-NM-2500 N/A Jun. 06, 2025
EMC EMCCFD400-N

6 Cable INSTRUMENT M-NM-7000 N/A Jun. 06, 2025
EMC EMCCFD400-N

7 Cable INSTRUMENT M-NM-3000 N/A Jun. 06, 2025

EZ-EMC
8 | Measurement Software Farad Ver NB-03A1-01 N/A N/A
9 Attenuator Talent Microwave | ATT-18G2W-10 N/A N/A
) 9*6*6

10 966 Chamber room Tai He ( NSA&VSWR ) N/A Jun. 06, 2025

Wideband Radio Jan. 19, 2025

11 Communication Tester R&S CWM 500 165578 Jan. 10, 2026
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Radiated Emissions - Above 1 GHz_CBO03
Item | Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 Receiver Agilent N9038A MY52130039 Jan. 10, 2026
. EMC
2 Preamplifier INSTRUMENT EMC118A45SE 980878 Nov. 25, 2025
3 | Double Ridged ETS 3115 75789 Jun. 15, 2025
Guide Antenna
RWLP50-4.0A-SMS
4 Cable RegalWay M-12 5M N/A Jul. 03, 2025
RWLP50-4.0A-NM
5 Cable RegalWay RASM-2 5M N/A Jul. 03, 2025
RWLP50-4.0A-NM
6 Cable RegalWay RASMRA-0.8M N/A Jul. 03, 2025
7 (966 Chamber room CM 9*6*6 N/A Dec. 28, 2025
8 Positioning MF MF-7802 N/A N/A
Controller
Measurement EZ-EMC
9 Software Farad Ver.NB-03A1-01 N/A N/A
10 Filter STI STI15-9912 N/A May 31, 2025
Wairrwright
11 Filter Instruments  |WHK 1.5/15G-10ST N/A Dec. 06, 2025
Gmbh
Broadband double
12 ridged horn Regalway RW10180-N 1911004 N/A
antenna
13 | MXASignal KEYSIGHT N9020B MY 63380204 Oct. 29, 2025
Analyzer
e EMC
14 Preamplifier INSTRUMENT EMC184045SE 980905 Oct. 29, 2025
RWLP50-2.6A-2.92
15 Cable RegalWay M2.92M-1 1M N/A Jul. 25, 2025
16 Cable Tonscend HF160-KMKM-3M N/A Jul. 25, 2025
17 | Broad-Band Hom | g0 orsbeck | BBHA9170(3m) 9170-319 Jun. 16, 2025
Antenna
wideband radio
18 communication R&S CMW500 152372 Dec. 06, 2025
tester
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Radiated Emissions - Above 1 GHz_SSL-CBO01
Item | Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 |MXE EMI Receiver Keysight N9038A MY59050118 Jun. 28, 2025
Measurement EZ-EMC
2 Software Farad Ver.NB-03A1-01 N/A N/A
. EMC
3 Preamplifier INSTRUMENT EMC118A45SE 980739 Jan. 11, 2026
EMC EMC104-SM-SM-1
4 Cable INSTRUMENT 0000 N/A Dec. 09, 2025
EMC EMC104-SM-SM-3
5 Cable INSTRUMENT 000 N/A Dec. 09, 2025
EMC EMC104-SM-SM-1
6 Cable INSTRUMENT 000 N/A Dec. 09, 2025
Double Ridged
7 Broadband Horn RF SPIN DRH18-E 210106A18E Jul. 17, 2025
Antenna
8 |  Preamplifier EMC EMC184045SE 980793 Jan. 10, 2026
P INSTRUMENT -
g | Broad-Band Hom | /0 heck BBHA9170 01046 Jul. 22, 2025
Antenna
RWLP50-3.6A-2.92
10 Cable RegalWay M2 92M-6M 20241119-001 Nov. 26, 2025
RWLP50-3.6A-2.92
11 Cable RegalWay M?2.92M-0.8M 20241119-001 Nov. 26, 2025
12 | Band Reject Filter |  COM-MW ZHPngc_:fggo-lso 7213126 Jun. 28, 2025
13 | Band Reject Filter |  COM-MW ZHPF%'O'Y';?(’)QMSO 7213127 Jun. 28, 2025
14 {966 Chamb Tai H 976%6 N/A J 06, 2025
amber room ai He ( NSA&VSWR ) un. 06,
Wideband Radio
15 | Communication RE&S CWM 500 165578 Jan. 19, 2025
Tester Jan. 10, 2026

Remark: "N/A” denotes no model name, serial no. or calibration specified.
All calibration period of equipment list is one year.
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6. EUT TEST PHOTO

Radiated Emissions Test Photos

9 kHz to 30 MHz
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Radiated Emissions Test Photos

30 MHz to 1 GHz-CBO03
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Radiated Emissions Test Photos

1 GHz - 18 GHz-CBO03
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Radiated Emissions Test Photos
30 MHz to 1 GHz-SSL CB01
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A
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N
W
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Radiated Emissions Test Photos

1 GHz - 18 GHz-SSL CBO1
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APPENDIX A - RADIATED SPURIOUS EMISSIONS (9KHZ TO
30MHZ)
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Test Mode : |[TX Mode

Report No.: BTL-FCCP-4-2412C414

‘ ‘Test Mode : |TX Mode
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Limit  Mar Reading Comect Measure-
No. Mk Freq. Level  Factor  ment imi rgin No. Mk Freq. Level  Faclor ment  Limt Margin
W W @ dEwm  @wUim @ Deiecior  Comment
— T ST WE & @ Gowm  @Um 68 Osteckr  Commant
' § - T 0505 2846 2106 4954 7348 -BH @@
j 213; ::': ;: ::i 13:‘:: ji: z 2 1314 1993 2117 4110 6523 -24.13 QP
. - - 3 1643 1674 2115 3789 €329 2540 QP
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APPENDIX B - RADIATED SPURIOUS EMISSIONS (30MHZ TO
1000MHZ)

Page 26 of 33




3L

Report No.: BTL-FCCP-4-2412C414

For eMTC:

Test Mode

. [LTE Band 26_TX CH26740_1.4MHz ‘ ‘Test Mode : |LTE Band 26_TX CH26740_1.4MHz

350 douvin 50 douvin
P o
.
* i i &
§
3 ) H £ g 4 &
&
169 163
T I R R T Mtz T TH TN 111 N1 T U 1N ) 00000 Mtz
Reading Comect Measurs- - Readng Comect Wieasure-
No. Mk Freq. Level Factor ment Limt Margin No Mk Freq  Level  Factor ment Limit Margin
MHzZ dEuV a8 dBuVim dBuVim a8 Detecior  Comment MHzZ dBuV dB dBuv/m  dBuVim dB Detecior  Comment
TT T 5118 380 4755 @30 AT ek T TTH ®n 38 &6 2% BB e
3 143575 3608 144 3465 6230 4785 pexk 7 191990 4522 368 4156 6230 2074 peak
3 3215 37897 080 3847 6230 4383 peak 3 770560 4508 14 4465 8230 3785 peak
T 43705 3683 32 4096 6230 218 pexk 4 434430 385 296 4148 6230 4082 peak
T Shud20 3740 556 4208 E230 3932 peak T 570 3700 S0 4204 8230 407 peak
® 705180 3975 755 4730 B230 00 peak § 70175 3780 751 4501 8230 372 peak

Test Mode : |LTE Band 26_TX CH26740_5MHz

| [Test Mode : |LTE Band 26_TX CH26740_5MHz

S 0 sarm
.
3
% x 1 .k
X ks
s 3
:
T T T e DT e
Readng Comect Measure- Readng Comect Measure-
No. Mk Freq. Level Factor ment Limit  Margin No. Mk.  Freq. Level Factor ment Limit  Margin
e T
1" 72195 5333 -3.70 4963 8230 -3267 peak 1 72195 50.86 -370 4716 8230 3514 peak
2 162.405 3588 -113 3475 8230 4755 peak 2 191.990 4579 -366 4213 8230 4017 peak
3 262200 3782 -081 3701 8230 4529 peak 3 270075 4924 -147 4777 8230 -3453 peak
4 431.095 3768 286 4054 8230 4176 pesk 4 465045 36.60 364 4024 8230 4206 peak
5 484930 3744 385 4139 8230 4091 peak 5 595025 3665 820 4285 8230 -3945 peak
[3 668745 3738 745 4483 8230 -3747 peak [3 678445 373 744 4482 8230 -3748 peak
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Test Mode : |LTE Band 26_TX CH26740_10MHz | |Test Mode : |LTE Band 26_TX CH26740_10MHz

6.0 dBuVim 6.0 dBuVim
“ “
: ‘
! 4
H
. 2 . 7 . EA
* ®
; }
R L
Reading Comeot  Measure- Readng Comect Measurs- -
No. Mk Freq. Leve;‘g Factor ment Limit  Margin Ho. Mk Freg.  Level Factor ment Limit  Margin
s T T R B

* 71.710 5392 380 5032 8230 -3198 peak
191990 4433 366 4073 8230 4157 peak
281715 4416 -D&2 4334 8230 -3896 peak

* 71710 5418 360 5058 8230 3172 peak 1
2
3
4 453850 3682 348 4040 8230 4190 peak
5
6

1

2 148825 3663 117 3566 8230 4664 peak
3 328275 3726 041 3767 8230 4463 peak
4 473.290 304 377 4181 8230 4049 pesk
5
[

591630 3716 813 4329 8230 -3901 peak
674565 3810 744 4554 8230 -3676 peak

658.075 3735 745 4480 8230 -3750 peak
699.785 38.70 745 47145 8230 -35.15 pesk
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Report No.: BTL-FCCP-4-2412C414

For NB-loT:

Test Mode : [LTE Band 26_TX CH26740_3.75kHz ‘ ‘Test Mode : |LTE Band 26_TX CH26740_3.75kHz

1200 dbavim 1200 amwrm
1 m
1 o
. a
5 o
m 7
s &
s 5 b
. g
“ |y i * = “ i L
» & w4 z
= 2
1 n
oo oo
fOD1ZROD 22000 3200 AN SIRGD - El20D 26000 R0R6D oanI0 ik WO 100 200 00 4000 GIR00  G1Z00  70N0D G000 TO000 itz
Readng Conecl Weasure-
. Readng Comect  Measure-
No Mk Freq Level Faclor ment  Lmit Margin No.Mik. Freq Level Facor ment  Lmit Margin
Wz W 9 cm Rwm SR Deeewr commen WREaeuv @ oaim  dEWm OB Deeckr  Commant
T 556750 3780 188 3577 8230 4853 peak 1 610400 s 25 2966 8230 5254 peak
2 164.3450 08 -1 2o 8230 5259 peak 2 161.9200 ElRF -125 2987 8230 5243 peak
3 5727150 31.95 822 3817 8230 4413 peak
3 692.9950 38.94 855 4549 8230 -3881 peak
4 692 9950 3382 855 4217 8230 4013 peak
4 * 8642000 39.99 10.85 50.84 8230 -3146 peak
S * 864.2000 3892 10.85 4977 8230 -3253 peak
5 9447100 34.39 1206 4645 B230 -3585 peak
[ '963.1400 3142 1220 4362 8230 -3868 peak
6 963.5100 M7 1225 4352 8230 -3878 peak

Test Mode : |LTE Band 26_TX CH26740_15kHz ‘ ‘Test Mode : |LTE Band 26_TX CH26740_15kHz

Vertical Horizontal
10 aavim 1200 amevim
1 "o
m o
@ =
o )
i 0
&
N E . Y
“ N # “ 3
@ | H ® = |k H
= 20
1 10
oo oo
000 12700 22000 32100 41000 5i500  GI200 70000 GOG.0D 00000 Mite 000 12700 22000 1A 41000 IS0 E1200 70000 GOE0O 00000 Mitz
Reading Comect Measure- Readng Comect Measure- -
Mo. Mk. Freq.  Level Factor ment Limit  Margin MNo. Mk.  Freq.  Level Factor ment Limit  Margin
WHZ eV (3] dBuVim  dBuvim  dB  Delecior  Comment MHz BV B dBuvim  dEWVim @8 Delecir Comment
1 T51900 3284 179 3105 8230 5125 peak T 566750 3209 183 3026 6230 5204 peak
2 1522200 3088 126 20962 6230 5268 peak 2 1750150 3130 205 2925 B230 5305 peak
3 2315800 3107 296 3403 8230 4827 peak 3 TS0 s BS0 4041  B230 4183 peak
3 6314000 3181 765 3536 @30 504 pex 7 7 8642000 4198 1085 5283 6230 2947 peak
5 7602980 408 1022 4431 B30 378 peak 5 5515000 3110 1217 4327 E230 3503 peak
T v Bo4o000 3753 1085 4544 B30 B8 pex ® 9970000 3210 1228 4438 6230 3742 peak

Page 29 of 33




——
3 L L Report No.: BTL-FCCP-4-2412C414

APPENDIX C - RADIATED SPURIOUS EMISSIONS (ABOVE
1000MHZ)
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For eMTC:

Test Mode : |LTE Band 26_TX CH26740_1.4MHz ‘ ‘Test Mode : |LTE Band 26_TX CH26740_1.4MHz

859 dBuim 8.9 dBuiim
7 7
& &
= wr
ol vl 2
ar i ar
Bl 2
” "
7 ]
a 2
15 REX
V||um1m 00000 T00.00 40000 0000 GAGO.O  7I00.00  G200.00 D300 Mz 1000060 100000  2000.00  3700.00  4G00.00  5500.00 640000 730000 C200.00 10000.00 Mi=
Reading Comect Measure-
Reading Comect Measure- - .
MNo. Mk.  Freq. Leverg Factor ment Limit Margin Ne. Mk Freq.  Level Factor ~ment  Limit  Margin
[T B ® Sl @BuUm @ Deiedior Gomment WAz deuv & @uvim  dEm @8 Delecir  Commenl
=

1+ 1639000 4938 520 4418 8230 3812 peak
2 3272500 4272 008 4284 8230 -3966 peak

1* 1639.000 4885 520 4165 8230 4065 peak
2 2125.000 4199 280 3919 8230 4311 peak

Test Mode : |LTE Band 26_TX CH26740_5M | [Test Mode : |LTE Band 26_TX CH26740_5M

B3 dBWim 050 din
a 7
& &
o 5
- W
Yoo i A 3
a ar
zr 2
W "
7 7
a )
EEY| REY
000000 50000 20000 370000  AGL00  SS0.00  GAODDO 730000 G200.00 TO00R.D0 HHz 1000000 TH0000 200000 FODDG  AGUL0S 0000  GAGDDG  7A0000  GZ00.00 TOU.B0 HHz
Reading Comect Measure- - Readng Conect Measure-
No. Mk, Freq. Level Factor ment Limit Margin No. Mk. Freq. Level Factor ment Limit Margin
(3 aBuV (3 GBUVIT  dBuvim  dB  Dewecior  Comment WHz Y @ GBWVIm  dBuvm B Delecior  Comment
1+ 1634500 4643 521 4128 EB230 4102 pesk 1+ 1634500 4887 521 4366 8230 -3864 peak
2 2129500 4351 279 4072 ©230 4158 peak 7 3268000 4225 008 4217 8230 4013 peak
3 2606.500 4155 204 3951 8230 4279 peak 3 5792.500 38.39 5.15 4354 8230 -3876 peak
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|Test Mode : |LTE Band 26_TX CH26740_10MHz | |TestMode : |LTE Band 26_TX CH26740_10MHz

59 deavim %69 dbuiim
n w
& &
W 5
i "
bog * %
3 El
7 @
” 7
7 7
3 a
ad REY
1000090 00000 0000 FOL0S  AGIL09  GRULG0  GAD00  7ON00 GO0 o0 M 1000090 190000 260000 FOLOD  4RUO  GU00  GAUOGO 7000 GZ0000 TR0 Hit=
Reading Conect Measure- Readng Comect Measure- -
Mo Mk Freq level Faclor ment Lmt Margin No. Mk Freq. Level Factor ment Limit Margin
MHZ aBuv 5] gBUVIm  dBuvm B Detector  Comment MHz dBuV @8 @Buvim  dBuvim a8 Detecior  Comment
T 1530000 4700 55 4175 @30 H05% ek T 1630000 4738 525 4214 8230 4076 peak
T 2125000  41@s 280 3908 6230 4322 pesk Z* 3259000 4245 011 4234 6230 3996 peak
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Report No.: BTL-FCCP-4-2412C414

For NB-loT:

Test Mode : [LTE Band 26_TX CH26740_3.75kHz ‘ ‘Test Mode : |LTE Band 26_TX CH26740_3.75kHz

869 dBw/n

Vertical

Horizontal

REY

NGDTE0 0000 ZBO00D BP0

00 0000 ARG 730000 20000

121

00000 MH2
ANG0O0N 190000 ZBOUGD  SAN00  ABDUOD GO0 A0 70000 20000

0000 00 MHz

Reading Comect Measure-

Reading Corect Measure-
No. Mk. Freq. Level Factor ment Limit Margin

WHz dBuV a5 GBulim  dBuVim @8 Deleclor Comment

No. Mk.  Freg.  Level Factor ment Limit  Margin
WHz dBav & GBuVim  dBuvim  dB  Delestor Comment
1 4996.000 3949 308 4258 6230 3972 peak
2+ 5563.000 3913 440 4353 6230 3877 peak

1+ 4114.000 3898 141 4039 6230 4181 peak

Test Mode : |LTE Band 26_TX CH26740_15kHz ‘ ‘Test Mode : |LTE Band 26_TX CH26740_15kHz

83 dBuin

Vertical

Horizon

REX)

e

NG0000 V90000 760000 3700 00

AO000  GA0000 GGG 750000  EA0 00

1000000 Mz D000 TH000 260000 0000 460000 S000  GA0O0 70000 620000 000000 WH

Reading Corest
No. Mk, Freq.  Level  Factor

Measure-
ment  Limit  Margin

Reading Comect Measure-

No. Mk. Freq.  Level Factor ~ ment Limit  Margin

WHE BV @

GBUVim  dBuvim OB Detectr Comment

WHz E @ GBuVim  dBuUim  dB  Detector Comment

1+ 2233000 4053 268

3785 8230 4445 peak

1 * 4006.000 39.03 1.28 40.31 8230 4199 peak

End of Test Report
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